
 

COMMON COUNCIL MEETING - AMENDED AGENDA 

TUESDAY, DECEMBER 17, 2024 AT 7:00 PM 

MUNICIPAL BUILDING COUNCIL CHAMBERS – 106 JONES STREET, WATERTOWN, WI 53094 

Virtual Meeting Info: https://us06web.zoom.us/join Meeting ID: 282 485 6600 Passcode: 53098 One 
tap mobile +16469313860 

All public participants' phones will be muted during the meeting except during the public comment 
period. This meeting will be streamed live on YouTube at: https://www.youtube.com/c/WatertownTV 

1. CALL TO ORDER 

2. ROLL CALL 

3. PLEDGE OF ALLEGIANCE 

4. MINUTES OF COUNCIL MEETING HELD 

A. Meeting minutes from December 3, 2024 

5. COMMENTS AND SUGGESTIONS FROM CITIZENS PRESENT 

Members of the public who wish to address the Council must register their request in writing before 
[...]
facility plan for the City of Watertown Wastewater Treatment Plant. The proposed facility plan 

outlines potential improvements to the Wastewater Treatment Plant to occur over the next several 

years.  

A copy of the facility plan is available for public review during normal business hours, Monday 

through Friday, between 8:00 a.m. and 4:30 p.m. in the Finance Department of City Hall, 106 

Jones Street, Watertown, WI 53094. A copy of the facility plan will also be available at the public 

hearing. All persons wishing to be heard are invited to attend. Written comments may be submitted 

to the City of Watertown Wastewater Division at phartz@watertownwi.gov. 

 

CITY OF WATERTOWN 

Andrew Beyer, P.E. 

Director of Public Works/City Engineer 

 

PUBLISH:  

December 3, 2024 

and  

December 10, 2024  

 

(BLOCK AD) 

5

Section 6, Item A.



 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-1 

Chapter 1  

EXECUTIVE SUMMARY 

The City of Watertown owns and operates a 5.2 million gallon per day (mgd) advanced 
wastewater treatment plant (WWTP) that serves all property within the City limits and 
discharges treated effluent to the Rock River. The WWTP’s previous Facility Plan was 
completed in 2000, and a new wastewater treatment plant was constructed in 2004. The City is 
currently meeting its permitted discharge standards; however, plant loadings have begun to 
exceed design values outlined in the previous Facility Plan. The City authorized this Facility 
Plan to evaluate wastewater treatment alternatives for the planning area over a 20-year period 
(2027 through 2047) for the following reasons:  

1. Influent loadings to the WWTP are exceeding the plant’s rated capacity.  

2. Existing treatment plant components are becoming obsolete due to age and condition.  

3. The existing plant has reached the end of its 20-year design life.  

4. To provide a plan for adequate capacity for future growth over the next 20 years.   

The population of the City of Watertown was 24,357 in 2022 and is projected to grow to 27,492 
by the year 2047. Waste load projections were developed based on the population growth and 
waste loads from major industrial dischargers. Figure 1-1 through Figure 1-5 present the existing 
and projected flows and pollutant loadings at the WWTP. These figures show that the existing 
plant is currently at 90-110% of rated plant capacity for BOD, TSS and TKN loading and will 
increase to 110-130% of its design capacity by the year 2047.  

The WWTP has consistently met current effluent limits in its discharge permit. This excellent 
treatment performance is due to the diligence and hard work of the plant’s operating staff. 
However, as the existing facilities and equipment age, it will be difficult to meet increasingly 
stringent discharge limits in the future.  

An analysis of infiltration and inflow (I/I) indicated that the Watertown WWTP is experiencing 
excessive inflow. The City is drafting a new ordinance to require disconnection of drain tiles, and 
the WWTP will continue its current regime for handling and repairing I/I sources.  

  

6

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-2 

FIGURE 1-1 
Annual Average Plant Flows 

 

 
FIGURE 1-2 

Annual Average BOD Loading 

 

3.43 

2.83 

3.31 

3.7

 -

 1.00

 2.00

 3.00

 4.00

 5.00

 6.00

2020 2021 2022 2047

F
lo

w
 (

m
gd

)

5,756 

6,422 

7,008 

8,300

 -

 1,000

 2,000

 3,000

 4,000

 5,000

 6,000

 7,000

 8,000

 9,000

2020 2021 2022 2047

B
O

D
 (

lb
s/

da
y)

Design 
Capacity  
5.2 MGD 

Design 
Capacity  
6,600 lbs/day 

7

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-3 

FIGURE 1-3 
Annual Average TSS Loading 

 

FIGURE 1-4 
Annual Average TKN Loading 

 

5,288 

5,925 

6,792 
7,100

 -

 1,000

 2,000

 3,000

 4,000

 5,000

 6,000

 7,000

 8,000

2020 2021 2022 2047

T
S

S
 (

lb
s/

da
y)

950 951 
896 

1,100

 -

 200

 400

 600

 800

 1,000

 1,200

2020 2021 2022 2047

T
K

N
 (

lb
s/

da
y)

Design 
Capacity  
5,300 lbs/day 

Design 
Capacity  
1,015 lbs/day 

8

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-4 

FIGURE 1-5 
Annual Average TP Loading 

 

Annual average design flows and loadings for the year 2047 were calculated by estimating 
residential and industrial flows and loadings. Design year flows were determined to remain less 
than the rated capacity of the WWTP. Therefore, the existing design flows will be used for 
capacity analysis and equipment sizing. Current peaking factors were used to calculate design 
maximum month, peak week, and peak day loadings. Results are summarized in Table 1-1.  

Table 1-1 
Influent Flows and Loadings, Design Year 2047 

 
Flow 

 (mgd) 
BOD 

 (lb/d) 
TSS  

(lb/d) 
NH3-N  
(lb/d) 

TKN 
 (lb/d) 

TP  
(lb/d) 

Annual Average 5.2 8,300 7,100 750 1,100 180 

Maximum Month 8.8 13,900 15,000 1,000 1,400 400 

Peak Week 10.4 16,300 19,500 1,300 1,900 550 

Peak Day 24 29,100 44,500 2,000 2,800 710 

Peak Hour 27 - - - - - 

 

134 

156 
164 

180

 -

 50

 100

 150

 200

 250

2020 2021 2022 2047

T
P 

(l
bs

/d
ay

)

Design 
Capacity  
215 lbs/day 

9

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-5 

Evaluations of selected facilities at the Watertown WWTP were performed, focusing on the areas 
identified at the Facility Plan Kickoff meeting and subsequent update meetings. The capacities of 
the facilities were compared to the current wasteloads and projected design year 2047 waste 
loads. Deficiencies and shortfalls were discussed, and alternatives for upgrading the existing 
facilities were identified and evaluated via present worth economic analyses.  

A majority of the recommended plan includes replacing in kind the aging equipment that has 
reached the end of its 20-year design life. Upgrades to select treatment process will be completed 
to allow the Watertown WWTP to handle the projected flows and loadings for the design year 
2047. The plan is outlined in a phased approach, with required upgrades being separated into 
near-term (0-2 years), mid-term (3-5 years), or long-term (5-10 years) improvements. These 
improvements are described below and summarized in Table 1-2 through Table 1-4. The phase 
timelines and specific unit process improvements can be modified by the City based on facility 
needs and equipment condition.   

Mid-term improvements will be made to the Raw Sewage Pump Station with provisions to 
operate a sixth raw sewage pump using a portable standby generator. The primary influent force 
mains will be equipped with electrically actuated valves for remote flushing of grit buildup in 
either pipe. Long-term improvements include the replacement of the raw sewage pumps in kind.  

The Preliminary Treatment facilities will be upgraded in the near term with replacement fine 
screens, grit removal and grit washing equipment rated for the same hydraulic capacity as the 
existing systems.     

Near-term Primary Treatment improvements include replacement of the primary sludge and 
scum pumps. Mid-term improvements include the addition of primary sludge line cleanouts to 
control vivianite buildup in the pipelines, and replacement of the mixers. The primary scum well 
will also be modified to reroute the subnatant to the headworks of the WWTP to avoid the 
buildup of fats, oils, and grease downstream of the Primary Clarifiers. Long-term improvements 
include replacing the primary clarifier mechanisms and drives.  

The Secondary Treatment facilities will continue utilizing the existing activated sludge system, 
but the aging blowers and fine bubble diffusers will be upgraded in the mid-term to 
accommodate the increase in waste loads at the plant and maintain compliance with effluent 
limits. The Secondary Splitter Structure will be upgraded with isolation gate valves to allow the 
two treatment trains to operate in parallel, and the aging chemical feed system will be replaced. 
Chemical phosphorus removal will continue to be the primary system used to meet effluent total 
phosphorus limits throughout the planning period. Long-term improvements include replacing 
the secondary sludge pumps, mixers, and final clarifier mechanisms and drives. 

10

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-6 

The ultraviolet disinfection system will be replaced in the near term to match the disinfection 
capacity with the 27 mgd hydraulic capacity of the existing system. A structural analysis of the 
cascade aerator and effluent outfall will be completed as part of the mid-term improvements to 
ensure the structures remain in good condition throughout the planning period.  

Mid- and long-term improvements to the Biosolids Handling facilities will include replacing the 
aging boiler, centrifuges, sludge grinders, polymer system, and sludge discharge conveyors. The 
anaerobic digesters date from the 1970s, so a structural assessment of the digesters and digester 
covers will be completed to ensure they will remain in good condition through the planning 
period. Other improvements include replacing the anaerobic digester mixers, waste gas burner 
and ancillary gas safety equipment.  

Several miscellaneous upgrades will be made throughout the wastewater treatment facilities, 
including the near-term replacement of the transformer near the Raw Sewage Pump Station, 
standby power generator and automatic transfer switch, instrumentation and control systems, fire 
alarm, gas monitoring system, and HVAC systems. The site’s storm water pumps will be 
replaced in kind within the planning period.  

TABLE 1-2 
Summary of Near-Term Plant Improvements 

Unit Process No. Size/Capacity 

Preliminary Treatment 

Fine Screens 2 13.5 mgd, each 

Grit Removal System Upgrades 1 18-ft Dia, 20-ft depth 

Primary Treatment 

Primary Sludge and Scum Pumps 4 54 gpm, each 

Disinfection 

UV Disinfection System 1 27 mgd 

Biosolids Treatment 

Polymer System 2 94 lb/hr, each 

Miscellaneous Improvements 

Transformers/Electrical Service Upgrade 1 N/A 

SCADA Improvements 1 N/A 

Gas Monitoring System Replacement 1 N/A 

Fire Alarm System Replacement 1 N/A 

 

11

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-7 

TABLE 1-3 
Summary of Mid-Term Plant Improvements 

Unit Process No. Size/Capacity 

Raw Sewage Pumping 

Auxiliary Generator Upgrades 1 N/A 

Primary Treatment 

Scum Well Upgrades 1 N/A 

Scum Well Pump 1 250 gpm 

Scum Well Mixer 1 N/A 

Secondary Treatment 

Secondary Splitter Upgrades 1 N/A 

Aeration Basin Concrete Rehabilitation 1 N/A 

Aeration Blowers* 3 3,000 scfm, each 

Fine Bubble Diffusers* 1 N/A 

Chemical Feed Pumps 3 5-30 gpm, each 

Chemical Storage Tank 1 10,000 gal 

Biosolids Treatment 

Primary Sludge Line Cleanout Improvements 1 N/A 

Anaerobic Digester Structural Assessment 1 N/A 

Centrifuges 2 1,500 lb/hr, each 

Sludge Grinders 2 170 gpm, each 

Sludge Discharge Conveyor 1 N/A 

Miscellaneous Improvements 

Cascade Aeration Assessment 1 N/A 

Effluent Outfall Assessment  1 N/A 

Generator/ATS 1 N/A 

HVAC System Improvements* 1 N/A 

 
  

12

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-8 

TABLE 1-4 
Summary of Long-Term Plant Improvements 

Unit Process No. Size/Capacity 

Raw Sewage Pumping 

Raw Sewage Pumps 5 4,700 gpm, each 

Primary Treatment 

Primary Clarifier Mechanisms/Drives 2 85-ft Dia, 12-ft SWD 

Secondary Treatment 

Anoxic Mixers 3 1,500 gpm, each 

Mixed Liquor Recycle Pumps 3 2,600 gpm, each 

Return Sludge Pumps 3 2,300 gpm, each 

Waste Sludge Pumps 2 380 gpm, each 

Final Scum Pump 1 150 gpm, each 

Final Clarifier Mechanisms/Drives 2 90-ft Dia, 16-ft SWD 

Biosolids Treatment 

Anaerobic Digester Mixers 5 9,000 gpm, each 

Dual Fueled Boiler 1 3,400 MBh 

Waste Gas Burner  1 7,900 scf/hr 

Miscellaneous Improvements 

Storm Water Pumps 2 1,670 gpm, each 

 

The estimated capital costs and debt service for the three projects are shown in Table 1-5, with 
the debt service estimated using the September 2024 Clean Water Fund (CWF) interest rate of 
2.365%.       

Table 1-5 
Debt Service Estimate 

Project Project Cost Loan Amount 
Annual Principal and 

Interest Payment 

Near-Term Improvements $9,098,000 $8,188,000 $519,000 

Mid-Term Improvements $10,261,000 $9,235,000 $585,000 

Long-Term Improvements $14,063,000 $12,657,000 $802,000 

 

13

Section 6, Item A.



 Facility Plan 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-9

It is estimated that the current utility rates are sufficient for the additional revenue requirements 
for the proposed Near-Term project. The final cost allocation and user charge rates will be 
determined from a user charge study after final project costs, CWFP impacts, and method of 
financing are determined 

The steps and anticipated schedule for implementing the recommended plant are outlined below: 

Conduct Public Hearing ................................................................... December 2024 

Submit Facility Plan to DNR ........................................................... December 2024 

DNR Approval of Facility Plan ............................................................. March 2025 

Near-Term Improvements  

Begin Design .................................................................................. January 2025 

Submit Plans and Specifications to the DNR ........................... September 2025 

Bidding ....................................................................................... November 2025 

DNR Approval of Plans and Specifications ............................... December 2025 

Submit Clean Water Fund Application ...................................... December 2025 

Award of Contract .......................................................................... January 2026 

Begin Construction .......................................................................... March 2026 

Final Completion/Startup of Facilities ................................................ May 2027 

Mid-Term Improvements ..................................................................... January 2028 

Long-Term Improvements ................................................................... January 2030 

14

Section 6, Item A.



15

Section 6, Item A.



 Facility Plan 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx i

Engineering Report 

City of Watertown 

WASTEWATER TREATMENT PLANT 
FACILITY PLAN 

November 2024 

Prepared by: 
Applied Technologies, Inc. 

13400 Bishop’s Lane, Suite 270 
Brookfield, WI 53005 

(262) 784-7690

PN6573 

16

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx ii 

 

Table of Contents 
CHAPTER 1 – EXECUTIVE SUMMARY 

CHAPTER 2 – INTRODUCTION 

Project Background .................................................................................................................................................. 2-1 
[...]
Cascade Aeration and Effluent Outfall .................................................................................................... 6-17 
Biosolids Treatment ................................................................................................................................. 6-17 
Miscellaneous Modifications ................................................................................................................... 6-21 

CHAPTER 7 – RECOMMENDED PLAN AND IMPLEMENTATION 

Preliminary Screening of Alternatives ...................................................................................................................... 7-1 
No Action Alternative .................................................................................................................................. 7-1 
Upgrade Operation and Maintenance Alternative .................................................................................... 7-2 

Recommended Plan ................................................................................................................................................. 7-2 

Environmental/Resources Impact Summary .......................................................................................................... 7-6 
Water Quality .............................................................................................................................................. 7-6 
Air Quality .................................................................................................................................................... 7-6 
Historical and Archeological Sites ............................................................................................................. 7-6 
Floodplains and Environmentally Significant Lands ................................................................................. 7-7 
Public Health............................................................................................................................................... 7-7 

Capital Cost of Recommended Plan ........................................................................................................................ 7-8 

Financing and Rate Impacts .................................................................................................................................. 7-12 

Implementation Schedule ...................................................................................................................................... 7-13 

Public Hearing ......................................................................................................................................................... 7-13 
 
 

APPENDIX A – Facility Planning Area 

APPENDIX B – WPDES Permit 

APPENDIX C – WQBEL Memorandum 

APPENDIX D – Mass Balance Calculations 

APPENDIX E – Detailed Cost Estimates 

18

Section 6, Item A.



 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-1 

Chapter 1  
EXECUTIVE SUMMARY 

The City of Watertown owns and operates a 5.2 million gallon per day (mgd) advanced 
wastewater treatment plant (WWTP) that serves all property within the City limits and 
discharges treated effluent to the Rock River. The WWTP’s previous Facility Plan was 
completed in 2000, and a new wastewater treatment plant was constructed in 2004. The City is 
currently meeting its permitted discharge standards; however, plant loadings have begun to 
exceed design values outlined in the previous Facility Plan. The City authorized this Facility 
Plan to evaluate wastewater treatment alternatives for the planning area over a 20-year period 
(2027 through 2047) for the following reasons:  

1. Influent loadings to the WWTP are exceeding the plant’s rated capacity.  

2. Existing treatment plant components are becoming obsolete due to age and condition.  

3. The existing plant has reached the end of its 20-year design life.  

4. To provide a plan for adequate capacity for future growth over the next 20 years.   

The population of the City of Watertown was 24,357 in 2022 and is projected to grow to 27,492 
by the year 2047. Waste load projections were developed based on the population growth and 
waste loads from major industrial dischargers. Figure 1-1 through Figure 1-5 present the existing 
and projected flows and pollutant loadings at the WWTP. These figures show that the existing 
plant is currently at 90-110% of rated plant capacity for BOD, TSS and TKN loading and will 
increase to 110-130% of its design capacity by the year 2047.  

The WWTP has consistently met current effluent limits in its discharge permit. This excellent 
treatment performance is due to the diligence and hard work of the plant’s operating staff. 
However, as the existing facilities and equipment age, it will be difficult to meet increasingly 
stringent discharge limits in the future.  

An analysis of infiltration and inflow (I/I) indicated that the Watertown WWTP is experiencing 
excessive inflow. The City is drafting a new ordinance to require disconnection of drain tiles, and 
the WWTP will continue its current regime for handling and repairing I/I sources.  

  

19

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-2 

FIGURE 1-1 
Annual Average Plant Flows 

 

 
FIGURE 1-2 

Annual Average BOD Loading 

 

3.43 

2.83 

3.31 

3.7

 -

 1.00

 2.00

 3.00

 4.00

 5.00

 6.00

2020 2021 2022 2047

Fl
ow

 (m
gd

)

5,756 

6,422 

7,008 

8,300

 -

 1,000

 2,000

 3,000

 4,000

 5,000

 6,000

 7,000

 8,000

 9,000

2020 2021 2022 2047

B
O

D
 (l

bs
/d

ay
)

Design 
Capacity  
5.2 MGD 

Design 
Capacity  
6,600 lbs/day 

20

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-3 

FIGURE 1-3 
Annual Average TSS Loading 

 

FIGURE 1-4 
Annual Average TKN Loading 

 

5,288 

5,925 

6,792 
7,100

 -

 1,000

 2,000

 3,000

 4,000

 5,000

 6,000

 7,000

 8,000

2020 2021 2022 2047

TS
S 

(lb
s/

da
y)

950 951 
896 

1,100

 -

 200

 400

 600

 800

 1,000

 1,200

2020 2021 2022 2047

TK
N

 (l
bs

/d
ay

)

Design 
Capacity  
5,300 lbs/day 

Design 
Capacity  
1,015 lbs/day 

21

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-4 

FIGURE 1-5 
Annual Average TP Loading 

 

Annual average design flows and loadings for the year 2047 were calculated by estimating 
residential and industrial flows and loadings. Design year flows were determined to remain less 
than the rated capacity of the WWTP. Therefore, the existing design flows will be used for 
capacity analysis and equipment sizing. Current peaking factors were used to calculate design 
maximum month, peak week, and peak day loadings. Results are summarized in Table 1-1.  

Table 1-1 
Influent Flows and Loadings, Design Year 2047 

 Flow 
 (mgd) 

BOD 
 (lb/d) 

TSS  
(lb/d) 

NH3-N  
(lb/d) 

TKN 
 (lb/d) 

TP  
(lb/d) 

Annual Average 5.2 8,300 7,100 750 1,100 180 

Maximum Month 8.8 13,900 15,000 1,000 1,400 400 

Peak Week 10.4 16,300 19,500 1,300 1,900 550 

Peak Day 24 29,100 44,500 2,000 2,800 710 

Peak Hour 27 - - - - - 

 

134 

156 
164 

180

 -

 50

 100

 150

 200

 250

2020 2021 2022 2047

TP
 (l

bs
/d

ay
)

Design 
Capacity  
215 lbs/day 

22

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-5 

Evaluations of selected facilities at the Watertown WWTP were performed, focusing on the areas 
identified at the Facility Plan Kickoff meeting and subsequent update meetings. The capacities of 
the facilities were compared to the current wasteloads and projected design year 2047 waste 
loads. Deficiencies and shortfalls were discussed, and alternatives for upgrading the existing 
facilities were identified and evaluated via present worth economic analyses.  

A majority of the recommended plan includes replacing in kind the aging equipment that has 
reached the end of its 20-year design life. Upgrades to select treatment process will be completed 
to allow the Watertown WWTP to handle the projected flows and loadings for the design year 
2047. The plan is outlined in a phased approach, with required upgrades being separated into 
near-term (0-2 years), mid-term (3-5 years), or long-term (5-10 years) improvements. These 
improvements are described below and summarized in Table 1-2 through Table 1-4. The phase 
timelines and specific unit process improvements can be modified by the City based on facility 
needs and equipment condition.   

Mid-term improvements will be made to the Raw Sewage Pump Station with provisions to 
operate a sixth raw sewage pump using a portable standby generator. The primary influent force 
mains will be equipped with electrically actuated valves for remote flushing of grit buildup in 
either pipe. Long-term improvements include the replacement of the raw sewage pumps in kind.  

The Preliminary Treatment facilities will be upgraded in the near term with replacement fine 
screens, grit removal and grit washing equipment rated for the same hydraulic capacity as the 
existing systems.     

Near-term Primary Treatment improvements include replacement of the primary sludge and 
scum pumps. Mid-term improvements include the addition of primary sludge line cleanouts to 
control vivianite buildup in the pipelines, and replacement of the mixers. The primary scum well 
will also be modified to reroute the subnatant to the headworks of the WWTP to avoid the 
buildup of fats, oils, and grease downstream of the Primary Clarifiers. Long-term improvements 
include replacing the primary clarifier mechanisms and drives.  

The Secondary Treatment facilities will continue utilizing the existing activated sludge system, 
but the aging blowers and fine bubble diffusers will be upgraded in the mid-term to 
accommodate the increase in waste loads at the plant and maintain compliance with effluent 
limits. The Secondary Splitter Structure will be upgraded with isolation gate valves to allow the 
two treatment trains to operate in parallel, and the aging chemical feed system will be replaced. 
Chemical phosphorus removal will continue to be the primary system used to meet effluent total 
phosphorus limits throughout the planning period. Long-term improvements include replacing 
the secondary sludge pumps, mixers, and final clarifier mechanisms and drives. 

23

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-6 

The ultraviolet disinfection system will be replaced in the near term to match the disinfection 
capacity with the 27 mgd hydraulic capacity of the existing system. A structural analysis of the 
cascade aerator and effluent outfall will be completed as part of the mid-term improvements to 
ensure the structures remain in good condition throughout the planning period.  

Mid- and long-term improvements to the Biosolids Handling facilities will include replacing the 
aging boiler, centrifuges, sludge grinders, polymer system, and sludge discharge conveyors. The 
anaerobic digesters date from the 1970s, so a structural assessment of the digesters and digester 
covers will be completed to ensure they will remain in good condition through the planning 
period. Other improvements include replacing the anaerobic digester mixers, waste gas burner 
and ancillary gas safety equipment.  

Several miscellaneous upgrades will be made throughout the wastewater treatment facilities, 
including the near-term replacement of the transformer near the Raw Sewage Pump Station, 
standby power generator and automatic transfer switch, instrumentation and control systems, fire 
alarm, gas monitoring system, and HVAC systems. The site’s storm water pumps will be 
replaced in kind within the planning period.  

TABLE 1-2 
Summary of Near-Term Plant Improvements 

Unit Process No. Size/Capacity 

Preliminary Treatment 

Fine Screens 2 13.5 mgd, each 

Grit Removal System Upgrades 1 18-ft Dia, 20-ft depth 

Primary Treatment 

Primary Sludge and Scum Pumps 4 54 gpm, each 

Disinfection 

UV Disinfection System 1 27 mgd 

Biosolids Treatment 

Polymer System 2 94 lb/hr, each 

Miscellaneous Improvements 

Transformers/Electrical Service Upgrade 1 N/A 

SCADA Improvements 1 N/A 

Gas Monitoring System Replacement 1 N/A 

Fire Alarm System Replacement 1 N/A 

 

24

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-7 

TABLE 1-3 
Summary of Mid-Term Plant Improvements 

Unit Process No. Size/Capacity 

Raw Sewage Pumping 

Auxiliary Generator Upgrades 1 N/A 

Primary Treatment 

Scum Well Upgrades 1 N/A 

Scum Well Pump 1 250 gpm 

Scum Well Mixer 1 N/A 

Secondary Treatment 

Secondary Splitter Upgrades 1 N/A 

Aeration Basin Concrete Rehabilitation 1 N/A 

Aeration Blowers* 3 3,000 scfm, each 

Fine Bubble Diffusers* 1 N/A 

Chemical Feed Pumps 3 5-30 gpm, each 

Chemical Storage Tank 1 10,000 gal 

Biosolids Treatment 

Primary Sludge Line Cleanout Improvements 1 N/A 

Anaerobic Digester Structural Assessment 1 N/A 

Centrifuges 2 1,500 lb/hr, each 

Sludge Grinders 2 170 gpm, each 

Sludge Discharge Conveyor 1 N/A 

Miscellaneous Improvements 

Cascade Aeration Assessment 1 N/A 

Effluent Outfall Assessment  1 N/A 

Generator/ATS 1 N/A 

HVAC System Improvements* 1 N/A 

 
  

25

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-8 

TABLE 1-4 
Summary of Long-Term Plant Improvements 

Unit Process No. Size/Capacity 

Raw Sewage Pumping 

Raw Sewage Pumps 5 4,700 gpm, each 

Primary Treatment 

Primary Clarifier Mechanisms/Drives 2 85-ft Dia, 12-ft SWD 

Secondary Treatment 

Anoxic Mixers 3 1,500 gpm, each 

Mixed Liquor Recycle Pumps 3 2,600 gpm, each 

Return Sludge Pumps 3 2,300 gpm, each 

Waste Sludge Pumps 2 380 gpm, each 

Final Scum Pump 1 150 gpm, each 

Final Clarifier Mechanisms/Drives 2 90-ft Dia, 16-ft SWD 

Biosolids Treatment 

Anaerobic Digester Mixers 5 9,000 gpm, each 

Dual Fueled Boiler 1 3,400 MBh 

Waste Gas Burner  1 7,900 scf/hr 

Miscellaneous Improvements 

Storm Water Pumps 2 1,670 gpm, each 

 

The estimated capital costs and debt service for the three projects are shown in Table 1-5, with 
the debt service estimated using the September 2024 Clean Water Fund (CWF) interest rate of 
2.365%.       

Table 1-5 
Debt Service Estimate 

Project Project Cost Loan Amount Annual Principal and 
Interest Payment 

Near-Term Improvements $9,098,000 $8,188,000 $519,000 

Mid-Term Improvements $10,261,000 $9,235,000 $585,000 

Long-Term Improvements $14,063,000 $12,657,000 $802,000 

 

26

Section 6, Item A.



 Facility Plan 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 1-9

It is estimated that the current utility rates are sufficient for the additional revenue requirements 
for the proposed Near-Term project. The final cost allocation and user charge rates will be 
determined from a user charge study after final project costs, CWFP impacts, and method of 
financing are determined 

The steps and anticipated schedule for implementing the recommended plant are outlined below: 

Conduct Public Hearing ................................................................... December 2024 
Submit Facility Plan to DNR ........................................................... December 2024 
DNR Approval of Facility Plan .............................................................  2025 
[...]
As presented in Chapter 2, the planning period is 20 years and encompasses the years 2027 
through 2047. Population and wasteload projections are used to evaluate the existing facilities at 
the Watertown WWTP and then develop wastewater treatment alternatives for the plant.  

POPULATION PROJECTION 

Population projections for the City of Watertown are shown in Figure 5-1. These projections are 
based on information from the 2013 Wisconsin Department of Administration (DOA) municipal 
projections for 2020-2040, and the linear population projection model in the 2019 City of 
Watertown Comprehensive Plan. The 2019 Comprehensive Plan population model was used in 
developing future flows and loadings for the WWTP. The City’s population is expected to grow 
13% from 24,357 in 2022 to 27,492 by 2047, an increase of 3,135 people. 

FIGURE 5-1 
Population Projections, Design Year 2047 

 
  

20,000

21,000

22,000

23,000

24,000

25,000

26,000

27,000

28,000

29,000

2000 2010 2020 2030 2040 2050

Po
pu

la
tio

n

2013 WI DOA
2019 Comprehensive Plan

54

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 5-2 

DESIGN FLOWS AND LOADINGS 

The influent flows and loadings to the treatment plant are comprised of residential, commercial, 
and industrial flows and loadings, plus infiltration/inflow (I/I). To project flows and loadings to 
the year 2047, it is necessary to project the annual average loadings and then use the historical 
peaking factors to estimate the maximum month, peak day, and peak hour loadings. The 2047 
annual average loadings are based on the current non-industrial and industrial flows and 
loadings, including annual average I/I.  

Non-Industrial Flows and Loadings 

The increase in non-industrial flows and loadings are based on per capita unit loads for the 
expected 3,135 person increase. Per capita unit loads were determined based on current non-
industrial flows and loadings provided in Table 4-4 and population projections provided in 
Figure 5-1. Results are summarized in Table 5-1.   

TABLE 5-1 
Non-Industrial Flows and Loadings, Design Year 2047 

 Flow 
 (mgd) 

BOD 
 (lb/d) 

TSS  
(lb/d) 

NH3-N  
(lb/d) 

TKN 
 (lb/d) 

TP  
(lb/d) 

Population Growth 3,135 

Per Capita 100 gpcd 0.1 ppcd 0.2 ppcd 0.02 ppcd 0.03 ppcd 0.004 ppcd 

Total 0.314 270 600 70 100 15 

Current Annual Avg 2.88 2,080 4,700 550 790 110 

Design Year Annual Avg 3.19 2,350 5,300 620 890 120 

Note: Both current and design year non-industrial flows include contributions from inflow and infiltration (I/I).  

 

Industrial Flows and Loadings 

In accordance with NR 110.09(2)(j)(3), flow projections for industrial contributions may include 
a nominal flow allowance for future unplanned industrial expansions. This allowance should 
normally not exceed 5% of the total non-industrial design flow or 25% of the total industrial 
flow, whichever is greater. It was presumed that loadings from future unplanned industrial 
expansions could be estimated based on the same allowances for unplanned industrial flows, per 
NR110.09(2)(j)(3). Similar to the 2000 Facility Plan, a 5% increase in flow and a 25% increase 
in loadings is assumed for projected industrial growth for the design year 2047 conditions.  

Staff at Johnsonville Sausage stated that production was estimated to increase by 100% over 
current levels within the planning period. Consequently, it was projected that flows and loadings 

55

Section 6, Item A.



    Facility Plan 
 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 5-3 

from Johnsonville will increase by 100% over current levels summarized in the industrial survey. 
Average annual industrial contributions are summarized in Table 5-2.  

TABLE 5-2 
Industrial Flows and Loadings, Design Year 2047 

 Flow 
 (mgd) 

BOD 
 (lb/d) 

TSS  
(lb/d) 

NH3-N  
(lb/d) 

TKN 
 (lb/d) 

TP  
(lb/d) 

Annual Average 0.461 6,000 1,800 130 180 60 

 
Design Year 2047 Flows and Loadings 

Non-industrial and industrial flows and loadings were summed to calculate the average design year 
flows and loadings to the WWTP. Design year flows were determined to remain less than the rated 
capacity of the WWTP. Therefore, the existing design flows will be used for capacity analysis and 
equipment sizing. Current peaking factors from Table 4-5 were used to calculate design maximum 
month, peak week, and peak day loadings. Results are summarized in Table 5-3.  

 
TABLE 5-3 

Influent Flows and Loadings, Design Year 2047 

 Flow 
 (mgd) 

BOD 
 (lb/d) 

TSS  
(lb/d) 

NH3-N  
(lb/d) 

TKN 
 (lb/d) 

TP  
(lb/d) 

Annual Average 5.2 8,300 7,100 750 1,100 180 

Maximum Month 8.8 13,900 15,000 1,000 1,400 400 

Peak Week 10.4 16,300 19,500 1,300 1,900 550 

Peak Day 24 29,100 44,500 2,000 2,800 710 

Peak Hour 27 - - - - - 

 

56

Section 6, Item A.



 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-1 

Chapter 6  
EXISTING FACILITIES EVALUATION AND 

ALTERNATIVE ANALYSIS 

This chapter presents an evaluation of the existing facilities and unit processes at the City of 
Watertown WWTP. The capacities of the facilities are compared to the current flows and 
loadings and project year 2047 design flows and loadings. Deficiencies and shortfalls are 
identified, and alternatives for upgrading or expanding the existing facilities are then identified 
and evaluated.  

GENERAL DESCRIPTION 

The Watertown WWTP is an advanced wastewater treatment plant that treats wastewater 
generated within the City limits and discharges treated effluent to the Rock River. The majority 
of the plant was constructed in 2004. The current rated design capacities of the plant, based on 
the 2004 upgrade, are presented in Table 6-1.  

TABLE 6-1 
Rated Influent Design Capacities 

 
Flow 

 (mgd) 
BOD 

 (lb/d) 
TSS  

(lb/d) 
TKN 

 (lb/d) 
TP  

(lb/d) 

Annual Average 5.2 6,600 5,300 1,015 215 

Maximum Month 8.8 7,700 6,400 1,250 260 

Peak Week 10.4 10,300 8,300 1,460 - 

Peak Day 24.0 17,000 23,000 1,840 500 

Peak Hour 27.0 - - - - 

 
Figure 6-1 presents a process flow diagram of the existing Watertown WWTP. Raw sewage 
enters the Raw Sewage Pump Station through a 60-inch gravity sewer. Raw sewage is pumped to 
the Preliminary Treatment Building, where fine screening and influent sampling occur. Fine 
screens are compacted and landfilled, and flow continues to outdoor grit removal. Grit is settled 
out in vortex settling tanks, washed, and is sent to a dumpster for landfill disposal.  

57

Section 6, Item A.



58

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-3 

After grit removal, flow is split between two Primary Clarifiers. Solids settle out of the waste 
stream in the clarifiers, and scum is skimmed off the clarifier surface and sent to the Primary 
Scum Well. Settled solids are wasted to the Digester Complex for anaerobic digestion. Fats, oils, 
and grease that build up in the Primary Scum Well are hauled away for landfill disposal, and 
subnatant is conveyed to the aeration basins for secondary treatment.  

Primary effluent flows to the Secondary Splitter Box, which combines return activated sludge 
(RAS) with the primary effluent, and splits flow between Aeration Basin 1, 2 and 3 to provide 
secondary treatment through single stage nitrification. Ferric chloride is dosed in the effluent 
stream of the aeration basins to achieve chemical phosphorus removal.  

The mixed liquor flows to the Final Clarifiers, where solids are settled out of the waste stream. 
Final Clarifier effluent flows to UV Disinfection, consisting of an open channel with two banks 
of lamps. Disinfected effluent then flows to the cascade aeration before it is discharged to the 
Rock River.  

Settled sludge in the Final Clarifiers is either returned to the aeration basins or wasted to co-settle 
in the Primary Clarifiers and pumped to the Digester Complex. The Digester Complex consists 
of two mesophilic anaerobic digesters connected by a pipe tunnel, which are used to stabilize the 
primary and secondary sludge. The digesters also collect and store biogas generated from the 
digestion process for use as a fuel for heating and provides short term storage of sludge for 
periodic dewatering.  

Stabilized biosolids are then sent to the Solids Handling Building, where biosolids are dewatered 
using centrifuges, creating sludge cake. Sludge cake is then conveyed to the Sludge Cake Storage 
Building before it is hauled and land applied. The centrate from dewatered sludge is sent to the 
Centrate Storage Tank and is eventually returned to the Aeration Basins. 

Figure 6-2 shows a site plan of the existing facilities at the wastewater treatment plant.  

59

Section 6, Item A.



60

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-5 

UNIT PROCESS EVALUATION AND ALTERNATIVE ANALYSIS 

The unit process evaluation presents the design and capacity of each existing unit process at the 
Watertown WWTP. Select unit processes that were identified at the Facility Plan kickoff and 
subsequent update meetings are discussed in further detail and the basis of design is compared to 
current and future loads. Alternatives for upgrading or expanding the selected unit processes are 
identified and evaluated.  

Raw Sewage Pumping 

The Raw Sewage Pump Station is equipped with five 4,700 gpm pumps split between two 
influent wet wells. Three pumps draw raw sewage from one well and two draw from the other. 
Both wells are mechanically mixed. Sewage is pumped through two 20-inch force mains that 
discharge to the screening channels in the Primary Building. The two force mains are equipped 
with flow meters to monitor and totalize flow, and manually actuated shut off valves to isolate 
flow to either screening channel. During normal operation, both force mains discharge sewage to 
the screening channels. The City has identified the continual buildup of grit within the 20” elbow 
of both force mains just before the screening channel while both force mains are in operation. 
The grit buildup is occasionally flushed by manually isolating flow through each pipe. Table 6-2 
summarizes the existing equipment and its design criteria.  

TABLE 6-2 
Raw Sewage Pumping Equipment 

Equipment Design Criteria 

Raw Sewage Pumps 

No. of Units 5 

Type Submersible 

Design Capacity 4,700 gpm @ 100 ft TDH 

Wet Well Mixers 

No. of Units 2 

Type Submersible Direct Drive Axial Flow  

Design Capacity 1,700 gpm @ 1660 rpm 

Influent Flow Measurement 

No. of Units 2 

Type Magnetic  

Size 18-inch 

 
 

61

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-6 

All five raw sewage pumps have been rehabilitated within the last five years, and the mechanical 
mixers have been recently replaced. Although the pumps have adequate capacity to handle peak 
hour flow, the equipment is original and has reached the end of its 20-year design life.  

Because of the age of the existing equipment, five new raw sewage pumps each with the same 
capacity as the existing equipment (4,700 gpm) will be provided to allow the WWTP to pump 
peak hour flows with one pump out of service. Additional space is provided in the wet well for a 
future sixth pump to be installed, and provisions will be included for the future pump to be 
operated by a portable standby generator. The manually actuated shut off valves will be replaced 
with electrically actuated valves to allow for remote flushing of grit buildup in either force main.  

Preliminary Treatment 

Preliminary treatment consists of fine screening and grit removal systems. Table 6-3 lists the 
existing equipment and its design criteria.  

TABLE 6-3 
Preliminary Treatment Equipment 

Equipment Design Criteria 

Fine Screens 

No. of Units 2 

Type Continuous self-cleaning fine screens 

Design Capacity 13.5 mgd 

Bar Spacing 0.25-inch 

Channel Dimensions 4.0 ft W x 5.5 ft D 

Grit Chamber 

No. of Units 2 

Type Vortex Separator  

Dimensions 18-ft Diameter, 20-ft Depth 

Removal Efficiency 95% of 150 micron and larger grit 

Grit Washer 

No. of Units 2 

Capacity 7-ft3/hr 

Design Flow 200 gpm 

Grit Pumps 

No. of Units 2 

Type Dry-pit Centrifugal  

Capacity, each 200 gpm @ 32-ft TDH 

62

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-7 

Screening 
Fine screening is performed by two Parkson AquaGuard continuous self-cleaning fine screens 
each rated for 13.5 mgd. Each screen is installed in a 4.0-foot wide by 5.5-foot deep channel and 
utilizes plastic rake elements with 0.25-inch bar spacing to screen material from the wastewater. 
Screenings drop from the discharge chute to a compactor, which compresses screenings and 
transports them to a dumpster for disposal in a landfill.  

The City has reported that the solids removal rate of the existing fine screens are inadequate 
under average flow conditions and the equipment must be raised from the channel during high 
flow events. Furthermore, the screens are original and have reached the end of their 20-year 
design life. A replacement fine screen rated for 13.5 mgd will be installed in each of the existing 
channels and will be designed to provide a higher solids removal rate than the existing screens. 
Headloss through the screens will be no greater than 1.9 feet to allow for adequate freeboard on 
the upstream side of the channel. The screens will have pivoting supports for equipment removal 
and access during maintenance periods.  

Grit Removal 
Grit removal is performed by two Grit King 18-foot vortex settling tanks with internal stainless-
steel baffles to direct flow within each unit. Grit settles by gravity within into the collection 
hopper, while wastewater exits at the top of the unit through an open channel to the Primary 
Splitter Structure. Grit is fluidized with plant effluent water and the slurry is pumped to cyclones 
to reduce the flow rate into the TruGrit grit washers. The grit washers wash, dewater, and 
discharge grit to a dumpster for disposal in a landfill.   

The City has reported no concerns with grit removal performance, and the grit pumps have been 
recently rebuilt; however, the grit washer system has not been performing adequately, and the 
equipment has reached the end of its 20-year design life. Due to the age and condition of the 
existing equipment, it is recommended a replacement grit handling system be installed. The Grit 
King settling tanks will remain in place, and mechanical equipment including the stainless-steel 
baffles, grit pumps, cyclones, and TruGrit grit washers will be replaced.  

Primary Treatment 

Primary treatment is provided by two Primary Clarifiers that receive effluent from Preliminary 
Treatment. The system includes the Primary Splitter Structure, the Primary Clarifiers, and 
primary sludge and scum pumps. Table 6-4 lists the existing equipment and its design criteria.  

  

63

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-8 

TABLE 6-4 
Primary Treatment Equipment 

Equipment Design Criteria 

Primary Clarifiers 

No. of Units 2 

Clarifier Mechanism Suction 

Dimensions 85-ft Diameter, 12-ft SWD 

Total Volume 1.02 MG 

Total Surface Area 11,350-ft2 

Total Weir Length 534-ft 

Primary Sludge and Scum Pumps 

Number of Units 4 

Type Air Operated Diaphragm 

Capacity, each 54 gpm @ 12 strokes/min 
Scum Well Decant Pump 

No. of Units 1 

Type Submersible 

Capacity 250 gpm @ 7-ft TDH 
Scum Well Mixer 

No. of Units 1 

Type Submersible Mixer 

Capacity 860 rpm 

Primary Splitter Structure 
The Primary Splitter Structure is a concrete structure that receives flow from the grit chambers 
and waste activated sludge (WAS) from the final clarifiers. Stainless steel weir plates equally 
split flow through open channels to two Primary Clarifiers. Manually actuated slide gates are 
installed upstream of the weir plates to shut off flow to the clarifiers. The structure contains a 
third channel to accommodate the construction of a future clarifier. 

The City reports no operational concerns with the splitter structure or equipment, but it is 
recommended that the condition of each be assessed. It is recommended that the slide gates be 
replaced within the planning period due to exceeding their 20-year design life.  

Primary Clarifiers 
Two center-feed type Primary Clarifiers are used to remove the readily settleable solids and 
floating material from the wastewater. The settled sludge is removed from the Primary Clarifiers 
by scraper-type sludge removal mechanisms that transport sludge to a central collection hopper. 

64

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-9 

Mechanical drive units that power the sludge collection mechanisms are mounted on the central 
pier of the clarifiers. A beach and scraper style skimmer arm removes scum from the clarifier 
surface.  

The City reports no concerns with the operation of the Primary Clarifiers. Table 6-5 summarizes 
hydraulic loading to the clarifiers for current and design year 2047 conditions. The Appendix 
shows the mass balance calculations for the WWTP. 

TABLE 6-5 
Primary Clarifier Loading Conditions 

Condition 
Surface 

Settling Rate  
(gpd/ft2) 

Weir Overflow 
Rate  

(gpd/ft) 

Current Average Day 285 6,064 

Design Average Day 462 9,825 

Design Peak Hour 2,398 - 

NR 110 Code, Annual Average 1,000 10,000 

NR 110 Code, Peak Hour 1,500 - 

 
The surface settling rates and weir overflow rates for the current and design average conditions 
are below the NR 110 limit. However, the peak hour settling rate of 2,398 gpd/ft2 exceeds the 
code requirement of 1,500 gpd/ft2. The primary clarifiers were constructed in 2004, and the 
design year hydraulic loadings have not changed since the previous planning period. Conforming 
to NR 110 code would have required two 110-foot diameter clarifiers or three 90-foot diameter 
clarifiers, leading to excessively long detention times during average flows and high capital 
costs. Due to the infrequency of peak hour flow occurrences and the City’s capability of meeting 
required effluent limits during peak flow events, the high peak hour settling rate will not have a 
significant impact on the activated sludge process and overall plant performance. Additional 
primary clarification capacity is therefore not recommended. 

Both clarifiers’ mechanisms and drives are original and have been rehabilitated within the last 
ten years. Due to the age of the equipment, it is recommended they be assessed and rehabilitated 
or replaced within the planning period.  

Primary Sludge and Scum Pumping 
Four air-operated diaphragm (AOD) sludge and scum pumps are utilized to transfer sludge from 
the Primary Clarifiers to the Digester Complex. A decant pump in the Primary Scum Well is 
utilized for pumping scum subnatant to the Aeration Basins, and a submersible mixer was 

65

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-10 

provided with the intention of homogenizing scum prior to being pumped to the Digester 
Complex.  

The four primary sludge and scum pumps have reached the end of their 20-year design life. The 
City is interested in replacing the pumps with an alternative technology to remove the need for 
air compressors, replacing antiquated parts, and reducing noise. The AOD pumps will be 
replaced with an alternate type of positive displacement pump.  

The Primary Scum Well was designed to mix and transfer scum to the anaerobic digesters; 
however, the excessive buildup of FOG through the pipe prevents contents from being pumped. 
Instead, scum builds up in the tank and is occasionally vacuumed out and hauled away for 
disposal. Subnatant continues to be decanted to the aeration basins, sending scum through the 
remainder of the WWTP. To avoid FOG buildup downstream, it is recommended that the scum 
well decant line be rerouted to recycle flow to the head of the WWTP to retain scum in the 
Primary Scum Well.  

Additionally, one of the two primary sludge lines that convey sludge from the Primary Clarifiers 
to the Digester Complex has a significant buildup of vivianite. The line is approximately 1,500 
feet in length and is constructed out of 6-inch high-density polyethylene pipe. It is recommended 
that both lines be jetted to remove the vivianite. Pipe cleanouts will be constructed for accessible 
buildup removal in the future. 

Secondary Treatment 

Secondary treatment is provided by an activated sludge system that is designed for BOD5 
removal and single stage nitrification. The system includes the secondary splitter box, aeration 
basins, aeration system, final clarifiers, return sludge pumping, mixed liquor recycle pumping, 
waste sludge pumping, and a chemical phosphorus removal system. Table 6-6 lists the existing 
equipment and its design capacities.  

 

 
 
 
 
 
 
 
 

66

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-11 

TABLE 6-6 
Secondary Treatment Equipment 

 

Equipment Design Criteria 

Anoxic Selectors 

No. of Basins 3 

Dimensions 25-ft W x 35-ft L x 16-ft SWD 

Total Volume 314,100 MG 

Aeration Basins 

No. of Basins 3 

Dimensions 25-ft W x 236-ft L x 16-ft SWD 

Total Volume 2.1 MG 

Aeration Diffusers Fine Bubble 

Aeration Blowers 

No. of Units 5 

Type (2) Turbo Blowers, (3) Rotary 
Lobe Positive Displacement  

Capacity, each 
Turbo Blowers, 2,200 scfm  
Rotary Lobe PD, 2,363 scfm @ 
8.2 psi 

Anoxic Mixers 

Number of Units 3 

Type Submersible Mixer 

Capacity, each 1,500 gpm @ 860 rpm 

Return Sludge Pumps 

No. of Units 2 Duty, 2 Backup 

Type Screw Impeller Dry-pit 
Centrifugal 

Capacity, each 2,300 gpm @ 42 ft TDH 

  

Equipment Design Criteria 

Waste Sludge Pumps 

No. of Units 2 

Type Screw Impeller Dry-pit 
Centrifugal 

Capacity, each 380 gpm @ 46-ft TDH 

Mixed Liquor Recycle Pumps 

No. of Units 3 

ype Submersible Axial Flow Pump 

Capacity, each 2,600 gpm @ 1-ft TDH 

Secondary Scum Pump 

No. of Units 1 

Type Submersible 

Capacity 150 gpm @ 71-ft TDH 

Ferric Chloride Pumps 

No. of Units 3 

Type Chemical Metering Pump 

Capacity, each 5-30 gpm @ 50 psig 

Chemical Storage Tank 

No. of Units 1 

Capacity 10,000 gallons 

Final Clarifiers 

No. of Units 2 

Clarifier Mechanism Suction 

Dimensions 90-ft Diameter, 16-ft SWD 

Total Volume 1.523 MG 

Total Surface area 12,700-ft2 

Total Weir Length 530 

  

67

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-12 

Secondary Splitter Structure 
The Secondary Splitter Structure is a concrete structure that receives flow from the Primary 
Clarifiers, where it is mixed with return activated sludge (RAS) from the Final Clarifiers. The 
splitter structure equally splits flow between the three aeration basins, and provisions have been 
made for a future fourth aeration basin. Due to the RAS piping configuration, the splitter box is 
unable to allow the plant to run as two parallel treatment trains. The Secondary Splitter Structure 
will be modified with additional isolation gate valves to allow for either treatment train to run 
independently. 

Aeration Basins 
The three aeration basins each include a mechanically mixed anoxic selector to promote growth 
of floc-forming organisms and an aerobic zone to provide BOD5 removal and nitrification. Each 
aeration basin is equipped with ceramic fine bubble diffusers and aeration blowers. Mixed liquor 
recycle pumps are used to supply adequate nitrate to the anoxic selector.  

Table 6-7 summarizes mass balances for current and design year 2047 loading conditions using 
the existing aeration basins. The Appendix shows the mass balance calculations for the current 
and design year conditions.  

TABLE 6-7 
Aeration Basin Loading Conditions 

Condition 
WWTP 

Influent BOD5 
(lb/day) 

Aeration 
Basin BOD5 

(lb/day) 

Volumetric 
BOD5 Loading 
(lb/day/kcf) 

F/M  
(lb BOD5/day 
per lb MLVSS) 

Current Average Day  6,400 4,500 16 0.15 

Design Year 2047 Average Day 8,300 5,800 21 0.20 

NR 110 Code (Conventional) - - 40 0.2 – 0.5 

 
 
Table 6-8 shows that all loading conditions are less than the NR 110 limit of 40 lbs BOD5/kcf 
and within the F/M ratio range of 0.2 to 0.5. Therefore, the existing aeration basin volume will 
be adequate to effectively treat the design average day BOD5 loading.  

The aeration basins are equipped with three 2,363 scfm positive displacement blowers and two 
2,200 scfm high speed turbo blowers to provide oxygen for the aerobic zone. Oxygen 
requirements are determined based on 1.1 pounds of oxygen per pound of BOD5 removed and 
4.6 pounds of oxygen per pound of TKN removed, per NR 110. Oxygen requirements and 
corresponding air flow requirements for the design year loadings are described in Table 6-8.  

68

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-13 

TABLE 6-8 
Aeration Basin Air Requirements 

Parameter Current 
Average 

Design 
Average 

Design Peak 
Hour 

Oxygen Required (lb/d)  8,200 10,200 25,900 

Air Demand (scfm) 2,800 3,500 8,800 

Note: Air required based on alpha = 0.6, beta = 0.98, theta = 1.024, DO = 2.0 mg/L, T = 20°C, 
SOTE 32% (2% per ft SWD) 

 
Per NR 110.21(6)(a), “The blowers shall be sized to meet the maximum air demand with the 
largest blower out of service…Diffusers and air piping shall be capable of supplying the peak 
hour air demand or 200% of the design average air demand, whichever is larger.”  

The City has the capability to bypass flow around the activated sludge system during high flow 
events. Bypassing occurs when a preset influent flow rate is exceeded, which opens gates in the 
secondary splitter box. The preset flow rate values were determined based on actual performance 
of the activated sludge system during high flow events. The City bypasses around the activated 
sludge system when flow exceeds 20.16 mgd. Therefore, design peak hour oxygen air demand 
was calculated based on 20.16 mgd, rather than the stated 27 mgd peak hour flow.  

To meet NR 110 air demand requirements, a firm capacity of 8,800 scfm must be maintained in 
the aeration basins with the largest unit out of service. The current system has a firm capacity of 
9,126 scfm. The positive displacement blowers have reached the end of their 20-year design life, 
so it is recommended they be replaced with three 2,200 scfm high speed turbo blowers within the 
planning period to maintain the required firm capacity. The ceramic fine bubble diffusers and 
low-pressure air piping are original, but the City completes routine maintenance, and the 
equipment is in good condition. Due to age, it is recommended that diffusers and piping be 
replaced within the planning period. 

The City reports spalling and cracking of aeration basin concrete, and it is recommended the 
deficiencies be inspected and repaired. There are no operational concerns with the anoxic mixers 
or mixed liquor recycle pumps. The units are 20 years old and have been recently rehabilitated. 
Due to age, it is recommended they be replaced within the planning period.   

Final Clarifiers 
The two center-feed type Final Clarifiers are used to separate activated sludge from the treated 
wastewater using rotating sludge collection mechanisms. Mechanical drive units that power the 
mechanisms are mounted on the central pier of the clarifiers. Settled sludge is returned to the 
Aeration Basins by the two RAS pumps or wasted to the Primary Clarifiers by the three WAS 

69

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-14 

pumps. Scum is collected from the clarifiers a skimmer arm on each mechanism, which is then 
pumped into the waste sludge line.  

The City reports no concerns with the operation of the Final Clarifiers. Table 6-9 summarizes 
hydraulic and solids loading to the clarifiers for current and design year 2047 conditions. The 
Appendix shows the mass balance calculations for the WWTP.  

TABLE 6-9 
Final Clarifier Loading Conditions 

Condition Surface Settling 
Rate (gpd/ft2) 

Solids Loading 
Rate (lb/ft2–hr) 

Weir Overflow 
Rate (gpd/ft) 

Current Average Day 251 0.25 5,639 

Design Average Day 408 0.51 9,171 

Design Peak Hour 2,117 2.3 51,000 

NR 110 Code, Annual Average - 1.4 10,000 

NR 110 Code, Peak Hour 1,200 2.0 - 

  
The surface settling rates, solids overflow rates, and weir overflow rates for the current and 
design average conditions are below the NR 110 limit. However, the design peak hour solids 
loading rate of 2.3 lb/ft2-hr exceeds the code requirement of 2.0 lb/ft2-hr. The peak hour solids 
loading rate was calculated based on the design concentration of 3,000 mg/L of mixed liquor 
suspended solids under aeration and a maximum day design flow of 24 mgd plus the maximum 
design return sludge rate requirement of 3.9 mgd (75% of average design flow for conventional 
activated sludge systems), per NR 110.  

It is expected that MLSS concentrations will be less than 3,000 mg/L during peak flow 
conditions, decreasing the peak hour solids loading to a rate that is within the NR 110 code 
requirement. Furthermore, the City has the ability to divert primary effluent around the 
secondary treatment process to prevent overloading of the final clarifiers and ensure the 
secondary treatment process maintains operation during high flow events.  

Due to the infrequency of peak hour flow occurrences and the City’s capability of meeting 
required effluent limits during peak flow events, the high peak hour solids loading rate will not 
have a significant impact on overall plant performance. Additional final clarifier capacity may 
lead to stagnation and denitrification in the final clarifiers during average flow conditions. 
Therefore, additional final clarifier capacity is not recommended.  

The mechanisms and drives of both clarifiers, as well as the RAS, WAS, and Scum Pumps, are 
20 years old and have been rehabilitated within the last ten years. Due to the age of the 

70

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-15 

equipment, it is recommended the equipment be rehabilitated or replaced within the planning 
period.  

Phosphorus Removal 
The City of Watertown has phosphorus limits based on the Rock River Total Maximum Daily 
Load (TMDL) allocations, which result in more restrictive limits than in previous permits. The 
City currently achieves phosphorus removal at the WWTP through the addition of ferric chloride 
at the effluent end of the aeration basins 

To supplement chemical phosphorus removal at the plant, a Water Quality Trading (WQT) plan 
was developed and approved by the Wisconsin Department of Natural Resources (WDNR) in 
June 2022 to comply with the TMDL limits. The nonpoint-to-point trade includes wetland 
restoration and perennial vegetation best management practices (BMPs) to generate nonpoint 
source credits on City-owned fields. Beginning in 2023, the City has 102 lbs/yr of available TP 
credits to demonstrate compliance as long as the approved WQT Plan BMPs are maintained. 

Chemical Phosphorus Removal 
Phosphorus removal is performed through chemical addition using ferric chloride, with two 
dosing points located at the end of the aeration basins. The chemical metering pumps are 
controlled using an ortho-phosphate analyzer, which measures ortho-phosphate levels in the 
plant effluent by taking a sample every 15 minutes. A 10,000-gallon chemical storage tank is 
located in the Secondary Treatment Building, near the final clarifiers.  

Both the chemical pumps and chemical storage tank have reached the end of their 20-year design 
life. Due to the corrosive nature of ferric chloride and the age and condition of the equipment, 
new chemical metering pumps and a storage tank sized for 30-days of chemical storage are 
recommended.      

Tertiary Treatment/Filtration 
Alternatively, the installation of a tertiary treatment system could be used to meet TMDL limits. 
The WWTP’s effluent concentrations at average day and maximum month flows are in a range 
that can typically be treated using conventional filtration systems. Therefore, a 10.4 mgd disc 
filter system would be installed to receive flow from the Final Clarifiers. Per NR 110, the system 
would be sized to treat 200% the design annual average flow and achieve an average effluent 
phosphorus concentration of 0.2 mg/L.  Construction, operation and maintenance, and present 
worth cost estimates comparing the disc filtration system and chemical treatment is summarized 
in Table 6-10. Further details are provided in the Appendix.  

 
 

71

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-16 

TABLE 6-10 
Tertiary Treatment 20-Year Present Worth Comparison 

Item Alternative 1 
Disc Filter 

Alternative 2 
Chemical Treatment 

Capital Cost $7,266,000 - 

Salvage Value $460,000 - 

Present Worth O&M $2,684,000 $2,226,000 

Total Present Worth $9,491,000 $2,226,000 

 
Given the large present worth cost of the disc filter installation, it is recommended the City 
continues using a combination of ferric chloride treatment and WQT credits to achieve their 
phosphorus limits through the planning period.  

Ultraviolet Disinfection 

Disinfection is currently performed by an ultraviolet (UV) system that consists of two medium 
pressure, high intensity submerged lamp banks located in a concrete channel in the Secondary 
Building. The system disinfects secondary effluent from the Final Clarifiers. The disinfected 
effluent flow is measured by the effluent flow meter before it is aerated and discharged to the 
Rock River. The system has a treatment capacity of 24 mgd and a hydraulic capacity of 27 mgd. 
Table 6-11lists the existing equipment and its design criteria. 

TABLE 6-11 
Disinfection Equipment 

Equipment Design Criteria 

UV Disinfection 

No. of Units 1 

No. of Banks 2 

Modules per Bank 3 

Lamps per Module 10 

Total No. of Lamps 60 

Channel Dimensions 4.5-ft W x 32-ft L x 9.5-ft D 

Number of Channels 1, with bypass 

Peak Capacity 24 mgd, Disinfection; 27 mgd, Hydraulic 
Effluent Flow Monitoring 

Number of Units 1 

Type Parshall Flume 

Size 36-inch 

72

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-17 

The UV disinfection system is nearing the end of its 20-year design life and the manufacturer 
will no longer provide parts or support for the system. It is recommended that a new UV 
[...]
R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-21 

TABLE 6-14 
Sludge Storage Requirements 

Condition 
Dewatered Sludge 

Production 
(lbs/day) 

180 Day Storage 
Requirements 

(lbs) 

Estimated 
Storage Volume 

(ft3) 

Current Average Day 4,700 841,000 52,500 

Design Average Day 5,600 1,008,000 63,000 

Rated Storage Capacity 4,751 855,180 52,600 

Actual Storage Capacity 9,500 1,710,400 105,200 

Note: Based on dewatering sludge to 25% TS. 
  

The design average day loading for dewatered sludge exceeds the rated capacity of the Sludge 
Storage Building. However, the City has made operational changes to allow storage capacity in 
the building to be greater than its original rated capacity. The City has achieved up to a year of 
storage at current loading conditions, providing an actual capacity of 105,200 ft3. When 
necessary, concrete blocks are stacked on the south side of the building to allow for additional 
sludge to be stored. Additionally, the City has a significant amount of available acreage for land 
application of sludge, which allows more opportunities for sludge hauling through the year. For 
these reasons, the Sludge Storage Building is expected to have adequate capacity to maintain the 
required 180-days of storage through the planning period. No improvements are recommended.  

Miscellaneous Modifications 

Electrical System 
The WWTP Electrical System has not been updated since its initial construction in 2004 and has 
reached the end of its 20-year design life. The transformer near the Raw Sewage Pump Station is 
not sealed properly, causing water to leak through the conduit into the basement of the building. 
The City reports no concerns with the transformer near the Generator Building or Primary 
Building. Power will need to be shut down to the WWTP to replace the equipment, so bypass 
pumping around the Raw Sewage Pump Station will be required to keep the plant in operation 
during the installation. Bypass pumping will be equipped to handle the peak hour flow of the 
WWTP.  

The City reports no operational concerns with the generator or automatic transfer switch (ATS), 
but the equipment has exceeded their typical design lives. It is recommended the generator and 
ATS be replaced within the planning period.  

 

77

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 6-22 

HVAC System 
The existing HVAC at the WWTP is 20 years old and has reached the end of its design life. It is 
recommended the HVAC system be upgraded to continue operating effectively through the 
planning period.  

Instrumentation and Controls System 
The existing instrumentation and control (I&C) system at the WWTP is 20 years old and has 
reached the end of its design life. The City has reported that PLC components and replacement 
parts are difficult to obtain. The SCADA network software, LCPs and PLCs should be upgraded 
to continue operating effectively through the planning period.  

Fire Alarm System 
The Fire Alarm system for the WWTP is currently out of service. A new monitoring system 
installation is currently being planned. 

Gas Monitoring System  
The gas monitoring system in the Raw Sewage Pump Station, Primary Building and Solids 
Handling Building are currently out of service. The City has been using portable gas monitors 
while occupying these spaces, but the monitoring system is recommended to be replaced to 
ensure operator safety when working in these spaces.  

Storm Water Pumping 
The WWTP has a storm sewer system design to collect the storm water from the plant site and 
convey it to the river. The storm water pump station structure contains two submersible storm 
water pumps each rated for 1,670 gpm. The pumps have been recently rehabilitated but have 
reached the end of their 20-year design life. It is recommended they be replaced within the 
planning period. 

78

Section 6, Item A.



 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-1 

Chapter 7  
RECOMMENDED PLAN AND IMPLEMENTATION 

This chapter summarizes the recommendations in the preceding chapter to upgrade and expand 
the Watertown WWTP to accommodate wastewater flows and loadings over the next 20 years. 
This chapter also includes an environmental/resources impact summary, detailed project capital 
costs, funding availability, impacts on sewer user charge rate, and an implementation schedule.  

PRELIMINARY SCREENING OF ALTERNATIVES 

No Action Alternative 

The current Watertown WWTP has an average design capacity of 5.2 mgd, 6,600 lbs BOD5/day, 
5,300 lbs TSS/day, 1,015 lbs TKN/day, and 215 lbs TP/day. The current BOD5, TSS, and TKN 
loadings have ranged between 90-130% of rated plant capacity and will consistently exceed rated 
plant capacity by design year 2047. The majority of the plant dates to 2004, and much of the 
facility equipment has or will have exceeded their useful lives by the end of the planning period.  

The “No Action” alternative represents continued operation of the existing facilities with no 
additions to the facilities and no changes to present operation and maintenance procedures. This 
alternative recognizes the fact that the present facilities and staff are producing effluent that is 
generally in compliance with permit requirements.  

However, the “No Action” alternative does not address multiple key issues. First, the treatment 
plant does not possess adequate capacity to handle the increasing loads over the 20-year planning 
period. Second, much of the mechanical equipment in the plant is aging and will exceed its 
useful lifespan during the planning period. Decreased efficiency and aging of the equipment 
could lead to short-term permit violations and increased costs to repair and maintain the 
equipment.  

The “No Action” alternative would likely lead to future effluent permit violations, which could 
subject the City to stringent fines. The WDNR could then impose a schedule to comply with 
effluent limits, which would mean the City would still have to upgrade and expand its treatment 
plant. However, once a community is in violation of its discharge permit, they are no longer 
eligible for a low interest loan from the Clean Water Fund, and a moratorium on new sewer 
construction is imposed.  

The Rock River is classified by the WDNR for fish and aquatic life and warm water sport 
fishery. Permit violations would cause stream degradation because of the discharge of additional 

79

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-2 

quantities of suspended solids and oxygen consuming material (BOD5). The negative effect on 
fish and aquatic life would also affect other downstream recreational uses in the Rock River. Due 
to the eventual possibility of WDNR prosecution, environmental damage, and negative economic 
impact, the “No Action” alternative is eliminated from further consideration.  

Upgrade Operation and Maintenance Alternative  

This alternative includes improvements to the methods of operating and maintaining the present 
facilities, along with minor facilities improvements. No areas have been identified where 
changes in operations and maintenance would have a significant impact on the treatment 
capacity of the facility. Operations personnel have already optimized the facilities’ treatment 
capabilities in order to meet permit limits.  

The “Upgrade O&M” alternative fails to address the same key problems noted in the “No 
Action” alternative: projected increases in loads and equipment age. The same problems of 
future WDNR prosecution, environmental damage, and negative economic impact could 
potentially occur. Therefore, the “Upgrade O&M” alternative is eliminated from further 
consideration.  

RECOMMENDED PLAN  

The current Watertown WWTP capacity for BOD5, TSS, NH3-N, TKN, and TP will be exceeded 
due to projected increases in wasteloads by the year 2047. To provide adequate capacity through 
the planning period, it is recommended that the existing wastewater treatment plant be upgraded.  

The recommended plan includes the major plant improvements presented in Table 7-1 through 
Table 7-3. The recommended plan is outlined in a phased approach, with required upgrades 
being separated into either near-term (0-2 years), mid-term (3-5 years), or long-term (5-10 years) 
improvements. The phase timelines and specific unit process improvements can be modified by 
the City based on facility needs and equipment condition. Upon completion of construction, 
these improvements will allow the Watertown WWTP to handle the projected flows and loadings 
through the year 2047. Mass balance calculations for the upgraded treatment plant are contained 
in the Appendix. 

The majority of the equipment recommended for replacement will be improvements that will not 
affect the quality or quantity of WWTP effluent. These projects are considered by the WDNR to 
be “maintenance projects” and not “reviewable projects” and may not require plan approval, 
unless the project is financed through the Clean Water Fund (CWF). According to the WDNR, 
“a reviewable project may also consist of modifications that do not directly have potential effects 
on the quality or quantity of effluent but are subject to design requirements in ch. NR 110, Wis. 

80

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-3 

Adm. Code.”, such as ventilation requirements for chemical storage facilities. Additional 
information on reviewable projects are listed in NR 108.02 and NR 281.41, as well as the 
WNDR website.  

Table 7-1 and Table 7-2 indicate which of the proposed improvements may be considered 
reviewable. No proposed improvements in Table 7-3 are considered reviewable.  

TABLE 7-1 
Summary of Near-Term Plant Improvements 

Unit Process No. Size/Capacity 

Preliminary Treatment 

Fine Screens 2 13.5 mgd, each 

Grit Removal System Upgrades 1 18-ft Dia, 20-ft depth 

Primary Treatment 

Primary Sludge and Scum Pumps 4 54 gpm, each 

Disinfection 

UV Disinfection System* 1 27 mgd 

Biosolids Treatment 

Polymer System 2 94 lb/hr, each 

Miscellaneous Improvements 

Transformers/Electrical Service Upgrade 1 N/A 

SCADA Improvements 1 N/A 

Gas Monitoring System Replacement 1 N/A 

Fire Alarm System Replacement 1 N/A 

* Indicates a potentially reviewable project. 

 
  

81

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-4 

TABLE 7-2 
Summary of Mid-Term Plant Improvements 

Unit Process No. Size/Capacity 

Raw Sewage Pumping 

Auxiliary Generator Upgrades 1 N/A 

Primary Treatment 

Scum Well Upgrades 1 N/A 

Scum Well Pump 1 250 gpm 

Scum Well Mixer 1 N/A 

Secondary Treatment 

Secondary Splitter Upgrades 1 N/A 

Aeration Basin Concrete Rehabilitation 1 N/A 

Aeration Blowers* 3 3,000 scfm, each 

Fine Bubble Diffusers* 1 N/A 

Chemical Feed Pumps 3 5-30 gpm, each 

Chemical Storage Tank 1 10,000 gal 

Biosolids Treatment 

Primary Sludge Line Cleanout Improvements 1 N/A 

Anaerobic Digester Structural Assessment 1 N/A 

Centrifuges 2 1,500 lb/hr, each 

Sludge Grinders 2 170 gpm, each 

Sludge Discharge Conveyor 1 N/A 

Miscellaneous Improvements 

Cascade Aeration Assessment 1 N/A 

Effluent Outfall Assessment  1 N/A 

Generator/ATS 1 N/A 

HVAC System Improvements* 1 N/A 

* Indicates a potentially reviewable project. 

 
  

82

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-5 

TABLE 7-3 
Summary of Long-Term Plant Improvements 

Unit Process No. Size/Capacity 

Raw Sewage Pumping 

Raw Sewage Pumps 5 4,700 gpm, each 

Primary Treatment 

Primary Clarifier Mechanisms/Drives 2 85-ft Dia, 12-ft SWD 

Secondary Treatment 

Anoxic Mixers 3 1,500 gpm, each 

Mixed Liquor Recycle Pumps 3 2,600 gpm, each 

Return Sludge Pumps 3 2,300 gpm, each 

Waste Sludge Pumps 2 380 gpm, each 

Final Scum Pump 1 150 gpm, each 

Final Clarifier Mechanisms/Drives 2 90-ft Dia, 16-ft SWD 

Biosolids Treatment 

Anaerobic Digester Mixers 5 9,000 gpm, each 

Dual Fueled Boiler 1 3,400 MBh 

Waste Gas Burner  1 7,900 scf/hr 

Miscellaneous Improvements 

Storm Water Pumps 2 1,670 gpm, each 

 

  

83

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-6 

ENVIRONMENTAL/RESOURCES IMPACT SUMMARY 

The recommended plan will upgrade and increase the capacity of the existing Watertown WWTP. 
It will have an overall positive impact on the surrounding environment including the Rock River 
and the entire Watertown community. This is in contrast to the negative impacts of the “No Action” 
and “Improved O&M” alternatives.  

Water Quality 

The recommended plan will provide the WWTP with a greater capacity for removing BOD, TSS, 
NH3-N, TKN, and TP than the existing facilities. These improvements will allow the plant to 
consistently produce an effluent that achieves the required effluent quality through the 20-year 
planning period.  

Soil erosion and sedimentation occurring during construction of the recommended plan should 
be minimal. The construction plans and specifications will contain provisions for the installation 
of erosion control measures to protect adjacent areas from run-off and siltation.  

Air Quality 

The recommended plan may improve air quality since the overloaded treatment plant will be 
upgraded to accommodate current and future waste loads. Portions of the existing wastewater 
treatment plant site are within 500 feet of some commercial establishments. While the plant has 
not received any odor complaints, an overloaded treatment facility is susceptible to periodic 
odors.  

Plant staff may notice temporary dust from any excavation equipment used during construction. 
However, the construction specifications will require that fugitive dust control measures be 
implemented. Furthermore, no additional structures are recommended to be constructed for the 
proposed upgrade, which will limit the use of excavation equipment. 

Historical and Archeological Sites 

The proposed treatment plant upgrade will take place on the existing plant site, which has been 
the subject of archeological investigations dating back to the 1980s. Investigations have taken 
place throughout the previous treatment plant upgrade to recover archeological features and 
determine the location of burial sites on the treatment plant site. The recommended plan is not 
expected to disrupt any existing archeological features or burial sites.  

 

 

84

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-7 

Floodplains and Environmentally Significant Lands 

The recommended plan involves construction on the existing plant site. The site is not located 
adjacent to any environmentally sensitive lands. The existing plant site is located within the 100-
year flood elevation; however, the existing site has been flood proofed to prevent flooding of the 
site.  

Public Health 

The recommended plan will provide substantial benefits to public health, including upgrading 
pumping to prevent sewer backups into basements, proper wastewater treatment prior to 
discharge to the Rock River, and sludge stabilization to reduce the likelihood of pathogens in the 
environment and exposure to the public.  

  

85

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-8 

CAPITAL COST OF RECOMMENDED PLAN 

The estimated capital cost for the recommended near-term, mid-term, and long-term plan is 
$9,098,000, $10,261,000 and $14,063,000, respectively, as summarized in Table 7-4 through 
Table 7-6. This capital cost includes construction, engineering, legal, and administrative costs.  

TABLE 7-4 
Summary of Near-Term Project Costs 

Item Unit Unit Cost Quantity Total Cost 

Preliminary Treatment 

Fine Screens Ea $317,000 2 $634,000 

Grit Removal System Upgrades Lot $778,000 1 $778,000 

Primary Treatment 

Primary Sludge and Scum Pumps Ea $47,000 4 $188,000 

Disinfection 

UV Disinfection System Ea $1,136,000 1 $1,136,000 

Biosolids Treatment 

Polymer System Ea $175,000 2 $350,000 

Miscellaneous Improvements 

SCADA Improvements Lot $500,000 1 $500,000 

Transformers and Electrical Service Upgrades Lot $200,000 1 $200,000 

Fire Alarm System Lot $120,000 1 $120,000 

Gas Monitoring System Ea $52,000 3 $156,000 

Instrumentation and Control  Lot 18%  605,000 

Electrical  Lot 20%  712,000 

Mechanical  Lot 15%  481,000 

Subtotal  5,860,000 

Contingencies @ 25% 1,465,000 

Subtotal Construction Cost 7,325,000 

General Conditions, Bonds and Insurance @ 8% 586,000 

Construction Cost 7,911,000 

Engineering and Administration Fees @ 15% 1,187,000 

Total Project Cost 9,098,000 
 

86

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-9 

TABLE 7-5 
Summary of Mid-Term Project Costs 

Item Unit Unit Cost Quantity Total Cost 

Raw Sewage Pumping 

Auxiliary Generator Upgrades Lot $250,000 1 $250,000 

Primary Treatment 

Scum Well Upgrades Lot $125,000 1 $125,000 

Scum Well Pump Ea $25,000 1 $25,000 

Scum Well Mixer Ea $25,000 1 $25,000 

Secondary Treatment 

Secondary Splitter Upgrades Lot $63,000 1 $63,000 

Aeration Basin Concrete Rehabilitation Lot $25,000 1 25,000 

Aeration Blowers Ea $168,000 3 $504,000 

Fine Bubble Diffusers Lot $475,000 1 $475,000 

Chemical Feed Pumps Ea $15,000 3 $45,000 

Chemical Storage Tank Ea $108,000 1 $108,000 

Biosolids Treatment 

Primary Sludge Line Cleanout Improvements Lot $40,000 1 $40,000 

Anaerobic Digester Assessment Lot $50,000 1 $50,000 

Centrifuges Ea $569,000 2 $1,138,000 

Sludge Grinders Ea $23,000 2 $46,000 

Sludge Discharge Conveyor Lot $159,000 1 $159,000 

Miscellaneous Improvements 

Cascade Aeration Assessment Lot $8,000 1 $8,000 

Effluent Outfall Assessment Lot $140,000 1 $8,000 

HVAC System Improvements Lot $1,100,000 1 1,143,000 

Generator/ATS Lot 691,000 1 $691,000 

Instrumentation and Control  Lot 18%  $535,000 

Electrical  Lot 20%  $595,000 

Mechanical  Lot 15%  $565,000 

Subtotal  $6,623,000 

Contingencies @ 25% $1,639,000 

87

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-10 

Item Unit Unit Cost Quantity Total Cost 

Subtotal Construction Cost $8,262,000 

General Conditions, Bonds and Insurance @ 8% $661,000 

Construction Cost $8,923,000 

Engineering and Administration Fees @ 15% $1,338,000 

Total Project Cost $10,261,000 

  

88

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-11 

TABLE 7-6 
Summary of Long-Term Project Costs 

Item Unit Unit Cost Quantity Total Cost 

Raw Sewage Pumping 

Raw Sewage Pumps Ea $194,000 5 $970,000 

Primary Treatment 

Primary Clarifier Mechanisms and Drives Ea $537,000 2 $1,074,000 

Secondary Treatment 

Anoxic Mixers Ea $140,000 3 $420,000 

Mixed Liquor Recycle Pumps Ea $82,000 3 $246,000 

Return Sludge Pumps Ea $131,000 3 $393,000 

Waste Sludge Pumps Ea $35,000 2 $70,000 

Final Scum Pump Ea $25,000 1 $25,000 

Final Clarifier Mechanisms and Drives Ea $556,000 2 $1,112,000 

Biosolids Treatment 

Anaerobic Digester Mixers Ea $181,000 5 $905,000 

Dual Fueled Boiler Ea $207,000 1 $207,000 

Waste Gas Burner  Lot $290,000 1 $290,000 

Miscellaneous Improvements 

Stormwater Pumps Ea $104,000 2 $208,000 

Instrumentation and Control  Lot 18%  $1,066,000 

Electrical  Lot 20%  $1,184,000 

Mechanical  Lot 15%  $888,000 

Subtotal  $9,058,000 

Contingencies @ 25% $2,265,000 

Subtotal Construction Cost $11,323,000 

General Conditions, Bonds and Insurance @ 8% $906,000 

Construction Cost $12,229,000 

Engineering and Administration Fees @ 15% $1,834,000 

Total Project Cost $14,063,000 

 

89

Section 6, Item A.



    Facility Plan 

 
 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-12 

FINANCING AND RATE IMPACTS 

One source of funds for these projects is the plant’s Equipment Replacement Fund. An additional 
funding source is a low interest loan from the Clean Water Fund Program. The DNR Bureau of 
Environmental Loans administers the Clean Water Fund Program that provides reduced interest 
rate loans for eligible wastewater projects. The current interest rate for eligible projects is 
2.365%, as of September 2024 (55% of market rate). Flows from industrial dischargers and 
reserve capacity at the treatment plant for flows beyond 10 years from the time of the project 
completion are not eligible for the low-interest rate financing. The costs associated with facilities 
to treat these flows would be financed at the current market interest rate of 4.3%.  

It is estimated that the annual operational and maintenance (O&M) costs for the wastewater 
treatment plant will be similar to the current annual O&M costs of $2.6 million, per the City’s 
2023 financial audit.  

Assuming that the three proposed projects are 90 percent eligible for a reduced interest rate loan 
(assumed to be 2.365%) with the remaining amounts financed with the equipment replacement 
fund, the debt retirement for a 20-year bond to finance the outstanding capital costs for the 
recommended alternatives is shown in Table 7-7. 

TABLE 7-7 
Debt Service Estimate 

 

Project Project Cost Loan Amount Annual Principal and 
Interest Payment 

Near-Term Improvements $9,098,000 $8,188,000 $519,000 

Mid-Term Improvements $10,261,000 $9,235,000 $585,000 

Long-Term Improvements $14,063,000 $12,657,000 $802,000 

 

The impact on user charge rates is dependent on the exact method of allocating the annual 
revenue requirement for capital and annual operating costs over the various user categories and 
will require a detailed user charge study. The new user charge rates will have to generate 
sufficient revenue to pay for the annual debt services for the new loans.  

Based on the estimated operating income from the 2023 audit, it is estimated that the current 
utility rates are sufficient for the additional revenue requirements for the proposed Near-Term 
project. It should be noted that the final cost allocation and user charge rates will be determined 
from a user charge study after final project costs, CWFP impacts, and method of financing are 
determined.  

90

Section 6, Item A.



 Facility Plan 

R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Watertown Facility Plan - November 2024.docx 7-13

IMPLEMENTATION SCHEDULE 

The steps and anticipated schedule for implementing the recommended plant are outlined below: 

Conduct Public Hearing ................................................................... December 2024 
Submit Facility Plan to DNR ........................................................... December 2024 
DNR Approval of Facility Plan .............................................................  2025 
Near-Term Improvements  
[...]
Phosphorus Payment to County

March 1, 2021 29

Phosphorus Payment per Pound to County -Annual Verification of Payment 
#2

March 1, 2022 30

Phosphorus Payment per Pound to County -Annual Verification of Payment 
#3

March 1, 2023 30

Compliance Maintenance Annual Reports (CMAR) by June 30, each year 32

Industrial User Compliance Evaluation and Violation Reports Semiannual 42

Pretreatment Program Report Annually 42

General Sludge Management Form 3400-48 prior to any 
significant sludge 

43

144

Section 6, Item A.



WPDES Permit No. WI-0028541-09-3
CITY OF WATERTOWN

48

management changes

Characteristic Form 3400-49 and Lab Report by January 31 
following each year 
of analysis

43

Land Application Report Form 3400-55 by January 31, each 
year whether or not 
non-exceptional 
quality sludge is land 
applied

44

Other Methods of Disposal or Distribution Report Form 3400-52 by January 31, each 
year whether or not 
sludge is hauled, 
landfilled, 
incinerated, or 
exceptional quality 
sludge is distributed 
or land applied

44

Wastewater Discharge Monitoring Report no later than the date 
indicated on the form

31

Report forms shall be submitted electronically in accordance with the reporting requirements herein.  Any facility 
plans or plans and specifications for municipal, industrial, industrial pretreatment and non industrial wastewater 
systems shall be submitted to the Bureau of Water Quality, P.O. Box 7921, Madison, WI 53707-7921. All other
submittals required by this permit shall be submitted to: 
South Central Region, 3911 Fish Hatchery Road, Fitchburg, WI 53711-5397

145

Section 6, Item A.



R:\Shared Folders\Projects\6573 - Watertown FP\9.0 Reports\9.1 Facility Plan\Appendix\Appendix.docx A3

 
 
 
 

APPENDIX C 
WQBEL Memorandum 

146

Section 6, Item A.



DATE: September 5, 2024

TO: Brett Schmidt – WY/3

FROM: Sarah Luck – SCR/Fitchburg  

SUBJECT: Facility Planning Water Quality-Based Effluent Limitations for Watertown Wastewater 
Treatment Facility    
WPDES Permit No. WI-0028541 

This is in response to your request for an evaluation of the need for water quality-based effluent 
limitations (WQBELs) using chapters NR 102, 104, 105, 106, 207, 210, 212, and 217 of the Wisconsin 
Administrative Code (where applicable), for the discharge from the Watertown Wastewater Treatment 
Facility in Jefferson County. This municipal wastewater treatment facility (WWTF) discharges to the 
Rock River, located in the Middle Rock River Watershed in the Upper Rock River Basin. This discharge 
is included in the Rock River TMDL as approved by EPA. The evaluation of the permit recommendations 
is discussed in more detail in the attached report.

Based on our review, the following recommendations are made on a chemical-specific basis at Outfall 
001 based on the facility upgrade plans and data available at this time. Limits will be recalculated at the 
next permit issuance which may deviate from the following recommendations.  

Parameter Daily 
Maximum

Daily 
Minimum Weekly Average Monthly 

Average Footnotes

Flow Rate 1
BOD5  

  January 
  February
  March
  April
  May
  June 
  July 
  August 
  September
  October 
  November 
  December

31 mg/L (1400 lbs/day)
35 mg/L (1500 lbs/day)

45 mg/L 
45 mg/L 
45 mg/L 

16 mg/L (690 lbs/day) 
12 mg/L (530 lbs/day) 
10 mg/L (450 lbs/day) 
10 mg/L (440 lbs/day) 
12 mg/L (530 lbs/day) 
25 mg/L (1100 lbs/day)
29 mg/L (1300 lbs/day)

30 mg/L 
30 mg/L 
30 mg/L 
30 mg/L
30 mg/L 
16 mg/L 
12 mg/L 
10 mg/L 
10 mg/L
12 mg/L 
25 mg/L 
29 mg/L

2

TSS 
  January 
  February
  March
  April
  May
  June 
  July 
August 

  September
  October 
  November

31 mg/L 
35 mg/L 
45 mg/L 
45 mg/L 
45 mg/L 
16 mg/L 
12 mg/L 
10 mg/L 
10 mg/L 
12 mg/L 
25 mg/L

30 mg/L
30 mg/L 
30 mg/L 
30 mg/L 
30 mg/L 
16 mg/L 
12 mg/L 
10 mg/L 
10 mg/L 
12 mg/L 
25 mg/L

2,3

State of WisconsinState of WisconsinCORRESPONDENCE/MEMORANDUM State of WisconsinCORRESPONDENCE/MEMOR

147

Section 6, Item A.



Parameter Daily 
Maximum 

Daily 
Minimum Weekly Average  Monthly 

Average Footnotes 

  December 29 mg/L 29 mg/L 
pH 9.0 s.u. 6.0 s.u.   2 
Dissolved Oxygen  6.0 mg/L   2 
Ammonia Nitrogen 
  November – March 
  April – May  
  June 
  July 
  August 
  September  
  October 

 
20 mg/L 
No Limit 
No Limit 
No Limit 
No Limit 
No Limit 
No Limit 

  
20 mg/L 
No Limit 
17 mg/L 
9.0 mg/L 
6.4 mg/L 
8.9 mg/L 
13 mg/L 

 
20 mg/L 
No Limit 
17 mg/L 
9.0 mg/L 
6.4 mg/L 
8.9 mg/L 
9.3 mg/L 

2,4 

Bacteria     2,5 
  E. coli    126 #/100 mL 

geometric mean 
Mercury     6 
Chloride     1 
PFOS and PFOA     7 
Phosphorus 
  July – March, May 
  April and June 

    
1.0 mg/L 
0.8 mg/L 

3,8 

Temperature      1 
Cadmium, 
Chromium, Copper, 
Lead, Nickel, and 
Zinc 

    9 

TKN, 
Nitrate+Nitrite, and 
Total Nitrogen 

    10 

Acute WET     11,13 
Chronic WET    1.5 TUc 12,13 

Footnotes:  
1. Monitoring only. 
2. No changes from the current permit. 
3. Additional phosphorus and TSS mass limitations are required in accordance with the waste load 

allocations specified in the Rock River TMDL.  

Month 
Weekly Average 

TSS Effluent Limit  

(lbs/day)* 

Monthly Average 
TSS Effluent Limit  

(lbs/day) 

Monthly Average 
Total P Effluent Limit 

(lbs/day) 
Jan 1400 1270 13.7 
Feb 1500 1410 19.5 

March 2270 1270 18.4 
April 2340 1310 18.3 
May 2270 1270 16.5 
June 690 700 17.6 
July 530 510 17.7 
Aug 450 430 16.2 
Sept 440 440 14.8 

148

Section 6, Item A.



Month 
Weekly Average 

TSS Effluent Limit  

(lbs/day)* 

Monthly Average 
TSS Effluent Limit  

(lbs/day) 

Monthly Average 
Total P Effluent Limit 

(lbs/day) 
Oct 530 510 12.3 
Nov 1100 1100 12.3 
Dec 1300 1230 11.9 

* The TMDL-derived weekly average TSS limits are superseded by more stringent 
TSS limits for the months of June through February that were included in the permit 
prior to the TMDL. The most restrictive limits are presented in the table above.  

4. Additional limits to comply with the expression of limits requirements in ss. NR 106.07 and NR 
205.065(7), Wis. Adm. Code, are included in bold.  

5. Bacteria limits apply during the disinfection season of May through September. Additional limit: 
No more than 10 percent of E. coli bacteria samples collected in any calendar month may exceed 
410 count/100 mL. 

6. Monitoring only. Source pollutant minimization procedures put in place should continue in order 
to prevent backsliding. 

7. PFOS and PFOA monitoring is recommended at a frequency of once every two months. 
8. If water quality trading is used as compliance option for phosphorus, the concentration limits of 

1.0 mg/L, effective July – March and May, and 0.8 mg/L, effective April and June, would be 
required to continue as minimum control levels. 

9. Monitoring for total recoverable cadmium, chromium, copper, lead, nickel, and zinc is required 
because Watertown Wastewater Treatment Facility operates a local pretreatment program for the 
industries that discharge to the treatment facility. 

10. As recommended in the Department's October 1, 2019 Guidance for Total Nitrogen Monitoring 
in Wastewater Permits, quarterly total nitrogen monitoring is recommended for all municipal 
major permittees. Total Nitrogen is the sum of nitrate (NO3), nitrite (NO2), and total kjeldahl 
nitrogen (TKN) (all expressed as N). 

11. Annual acute WET monitoring is recommended.  
12. Annual chronic WET monitoring is recommended. The Instream Waste Concentration (IWC) to 

assess chronic test results is 67%. According to the State of Wisconsin Aquatic Life Toxicity 
Testing Methods Manual (s. NR 219.04, Table A, Wis. Adm. Code), chronic testing shall be 
performed using a dilution series of 100%, 75%, 50%, 25% & 12.5%, and the dilution water used 
in WET tests conducted on Outfall 001 shall be a grab sample collected from the Rock River. 

13. Sampling WET concurrently with any chemical-specific toxic substances is recommended. Tests 
should be done in rotating quarters, to collect seasonal information about this discharge and 
should continue after the permit expiration date (until the permit is reissued). 
 

The test for antidegradation is whether any of the effluent limitations is an increased discharge as defined 
in ch. NR 207, Wis. Adm Code, because this facility is an existing discharge. “Increased discharge” 
means any change in concentration, level or loading of a substance which would exceed an effluent 
limitation specified in a current WPDES permit. No effluent limitations outlined above would constitute 
an increased discharge as defined in ch. NR 207, Wis. Adm. Code, as they are equal to or less than the 
existing permit limitations or are the first-time imposition of the limit. Therefore, the limits do not change 
due to this consideration. 
 
Please consult the attached report for details regarding the above recommendations. If there are any 
questions or comments, please contact Sarah Luck (Sarah.Luck@wisconsin.gov) or Diane Figiel 
(Diane.Figiel@wisconsin.gov). 
  
Attachments (2) – Narrative and Site Map 
 

149

Section 6, Item A.



PREPARED BY:  ______________________________ Date: _____________________  
   Sarah Luck
   Water Resources Engineer   

E-cc: Ashley Brechlin, Wastewater Engineer – SCR/Fitchburg
Diane Figiel, Water Resources Engineer – WY/3  

_ _September 5, 2024________________________
a

Sarah Luck

150

Section 6, Item A.



Attachment #1 

Page 1 of 12 
Facility Planning – Watertown Wastewater Treatment Facility  

 
Water Quality-Based Effluent Limitations for 

Watertown Wastewater Treatment Facility 
 

WPDES Permit No. WI-0028541 
 

 
PART 1 – BACKGROUND INFORMATION 

 
Facility Description  
The City of Watertown operates a wastewater treatment facility to treat an average daily flow of 5.2 MGD 
of domestic, commercial, and industrial wastewater. Treatment units include parallel bar screens and grit 
removal, primary clarifying, three activated sludge tanks with an anoxic selector in the front of the basins, 
ferric chloride addition to bind phosphorus, final clarification, ultraviolet light disinfection, and effluent 
cascade aeration.  
 
The facility has submitted a plan for a facility upgrade which proposes no increase in design flow or 
discharge location. The purpose of this memo is to evaluate any changes to effluent limitations resulting 
from the upgrade. The most recent WQBEL recommendations are from the memo dated September 20, 
2019 and addendums dated May 1, 2020 and June 9, 2020. 
 
Attachment #2 is a map of the area showing the approximate location of Outfall 001. 
 
Existing Permit Limitations  
The current permit, expiring on September 30, 2025, includes the following effluent limitations and 
monitoring requirements. 
  

Parameter Daily 
Maximum 

Daily 
Minimum Weekly Average  Monthly 

Average Footnotes 

Flow Rate     1 
BOD5  

  January 
  February 
  March 
  April 
  May 
  June 
  July 
  August 
  September 
  October 
  November 
  December 

    
31 mg/L (1400 lbs/day) 
35 mg/L (1500 lbs/day) 

45 mg/L 
45 mg/L 
45 mg/L 

16 mg/L (690 lbs/day) 
12 mg/L (530 lbs/day) 
10 mg/L (450 lbs/day) 
10 mg/L (440 lbs/day) 
12 mg/L (530 lbs/day) 
25 mg/L (1100 lbs/day) 
29 mg/L (1300 lbs/day) 

 
30 mg/L 
30 mg/L 
30 mg/L 
30 mg/L 
30 mg/L 
16 mg/L 
12 mg/L 
10 mg/L 
10 mg/L 
12 mg/L 
25 mg/L 
29 mg/L 

- 

TSS  
  January 
  February 
  March 

    
31 mg/L 
35 mg/L 
45 mg/L 

 
30 mg/L 
30 mg/L 
30 mg/L 

2 

151

Section 6, Item A.



Attachment #1 

Page 2 of 12 
Facility Planning – Watertown Wastewater Treatment Facility  

Parameter Daily 
Maximum 

Daily 
Minimum Weekly Average  Monthly 

Average Footnotes 

  April 
  May 
  June 
  July 
  August 
  September 
  October 
  November 
  December 

45 mg/L 
45 mg/L 
16 mg/L 
12 mg/L 
10 mg/L 
10 mg/L 
12 mg/L 
25 mg/L 
29 mg/L 

30 mg/L 
30 mg/L 
16 mg/L 
12 mg/L 
10 mg/L 
10 mg/L 
12 mg/L 
25 mg/L 
29 mg/L 

pH 9.0 s.u. 6.0 s.u.   - 
Dissolved Oxygen  6.0 mg/L   - 
Ammonia Nitrogen 
  November – March 
  April – May  
  June 
  July 
  August 
  September  
  October 

 
20 mg/L 
No Limit 
No Limit 
No Limit 
No Limit 
No Limit 
No Limit 

  
20 mg/L 
No Limit 
17 mg/L 
9.0 mg/L 
6.4 mg/L 
8.9 mg/L 
13 mg/L 

 
20 mg/L 
No Limit 
17 mg/L 
9.0 mg/L 
6.4 mg/L 
8.9 mg/L 
9.3 mg/L 

3 

Bacteria     4 
  E. coli    126 #/100 mL 

geometric mean 
Mercury 3.7 ng/L    5 
Phosphorus 
  July – March, May 
  April and June 

    
1.0 mg/L 
0.8 mg/L 

2,6 

Temperature      1 
Cadmium, Chloride, 
Chromium, Copper, 
Lead, Nickel, and 
Zinc 

    1 

TKN, 
Nitrate+Nitrite, and 
Total Nitrogen 

    1 

Acute WET     7 
Chronic WET    1.5 TUc 7 

Footnotes:  
1. Monitoring only. 
2. Additional phosphorus and TSS mass limitations are required in accordance with the waste load 

allocations specified in the Rock River TMDL.  

Month 
Weekly Average 

TSS Effluent Limit  

(lbs/day)* 

Monthly Average 
TSS Effluent Limit  

(lbs/day) 

Monthly Average 
Total P Effluent Limit 

(lbs/day) 
Jan 1400 1270 13.7 

152

Section 6, Item A.



Attachment #1 

Page 3 of 12 
Facility Planning – Watertown Wastewater Treatment Facility  

Month 
Weekly Average 

TSS Effluent Limit  

(lbs/day)* 

Monthly Average 
TSS Effluent Limit  

(lbs/day) 

Monthly Average 
Total P Effluent Limit 

(lbs/day) 
Feb 1500 1410 19.5 

March 2270 1270 18.4 
April 2340 1310 18.3 
May 2270 1270 16.5 
June 690 700 17.6 
July 530 510 17.7 
Aug 450 430 16.2 
Sept 440 440 14.8 
Oct 530 510 12.3 
Nov 1100 1100 12.3 
Dec 1300 1230 11.9 

* The TMDL-derived weekly average TSS limits are superseded by more stringent 
TSS limits for the months of June through February that were included in the permit 
prior to the TMDL. The most restrictive limits are presented in the above. 

3. Additional limits to comply with the expression of limits requirements in ss. NR 106.07 and NR 
205.065(7), Wis. Adm. Code, are included in bold.  

4. Bacteria limits apply during the disinfection season of May through September. Additional limit: 
No more than 10 percent of E. coli bacteria samples collected in any calendar month may exceed 
410 count/100 mL. 

5. The current permit contains a variance to the water quality-based effluent limit (WQBEL) for 
mercury; this is the alternative effluent concentration limit. 

6. The concentration limits represent minimum control levels as required for water quality trading. 
7. Annual acute and chronic WET testing.  

 
Receiving Water Information 
 Name: Rock River 
 Waterbody Identification Code (WBIC): 788800 
 Classification used in accordance with chs. NR 102 and 104, Wis. Adm. Code: Warm Water Sport 

Fish (WWSF) community, non-public water supply.  
 Low flows used in accordance with chs. NR 106 and 217, Wis. Adm. Code: The following 7-Q10 and 

7-Q2 values are from USGS for Station UR5 – located 700 feet downstream of the Milwaukee Street 
Bridge in Watertown – upstream of where Outfall 001 is located. These updated values were provided 
in a September 20, 3013 memo from USGS. The Harmonic Mean has been estimated as 
recommended in State of Wisconsin Water Quality Rules Implementation Plan (Publ. WT-511-98) 

 7-Q10 = 16 cfs (cubic feet per second) 
 7-Q2 = 51 cfs 

 90-Q10 = 43 cfs 
 Harmonic Mean Flow = 204 cfs  
 
  Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec 

7-Q10 (cfs) 45 56 109 278 109 48 30 22 20 21 45 47 
7-Q2 (cfs) 169 184 440 819 365 180 109 86 77 102 193 184 

 

153

Section 6, Item A.



Attachment #1 

Page 4 of 12 
Facility Planning – Watertown Wastewater Treatment Facility  

 Hardness = 320 mg/L as CaCO3. This value represents the geometric mean of data (n=7) from WET 
testing done by Watertown Wastewater Treatment Facility from 2019 through 2024. 

 % of low flow used to calculate limits in accordance with s. NR 106.06(4)(c)5., Wis. Adm. Code: 
25%  

 Source of background concentration data: Background metals concentrations were measured as Total 
Recoverable from the Rock River at Waupun.  Chloride data measured from the Rock River at the 